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Test results:

Number
of cycles Remarks

Non-domestic seating. Foot rail fatigue test, Annex A clause A.5 EN 15373:2007

Load on
footrest

N

1.000 100.000 No defects

Note:
The test has been carried out according to table 1 of EN 15373:2007, level 3 - severe.

As requested by  the customer, the sample has been tested without storing for one week in indoor
ambient conditions.
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